yw

.

4 .
0




Contents

Section Page
Executive Summary ES-1
OVEIVIBW .ottt ES-1
Program Description.........ccoiiiiiiiiiccc s ES-2
Rehabilitation Projects ... ES-2

Capacity Improvement Projects .........ccooeeevioeicnenciiecceeccn ES-2

Wastewater Treatment Improvements/Storage Projects ...........ccooevvrennnne. ES-2

1 Overview 1-1
11 Background ... 1-1

1.2 Major Program Goals..........cccoviiviviiiiiiiiiiiiiii s 1-1

1.3 Program Description ... 1-2

1.3.1 Comprehensive Rehabilitation Projects ..........cccocoevvvevnvnninivnincccnnns 1-2

1.3.2  Capacity Improvement Projects ..o, 1-3

1.3.3 Wastewater Treatment Improvement/Storage Projects..................... 1-3

14 Project Delivery SUMMATIY .......ccoooririiicccccccc e 1-3
[...]
from S5196 to BPS777. Upgrade approximately 100 feet of 24-inch to 36-inch diameter pipe
forcemain from BPS777 to SS207 and upgrade approximately 6,000 feet of 30-inch to 36-inch
diameter pipe forcemain from SS207 to S5243. There are approximately nine roadway
crossings in this segment.

Segment 11 upgrades approximately 1,200 feet of 4-inch to 6-inch diameter forcemain from
PS258 to SS192. There are no roadway crossings noted in this segment.

Segment 12 upgrades approximately 3,800 feet of 16-inch to 24-inch diameter forcemain
from S5214 to S5247. There is one roadway crossing in this segment.

Segment 13 upgrades approximately 2,700 feet of 14-inch to 16-inch diameter forcemain
from SS168 to SS186. There are three roadway crossings noted in this segment.

Segment 14 upgrades approximately 1,500 feet of 4-inch to 6-inch diameter pipe forcemain
from PS172 to PS172DS. There are two roadway crossings noted in this segment.

Segment 15 upgrades approximately 200 feet of 10-inch to 14-inch diameter forcemain from
PS170 to SS291. There are no roadway crossings noted in this segment.

Segment 16 upgrades approximately 1,500 feet of 4-inch to 6-inch diameter forcemain from
PS148 to 147-00057A, and 3,000 feet of 8-inch to 10-inch diameter forcemain from PS147 to
S5268. There is one possible drainage crossing and four roadway (alignment adjacent to
water features) crossings noted in this segment.

Total Estimated Construction Cost is $6,900,000

GNV310133631474.DOC/073550005 3-114 JANUARY 2008
REV.1



=
PS4
!»t“PS153FM

$8173
316-00001

1 pPs2ti

Figure 3-43

East Baton Rouge Parish

Proposed

‘ New Pump Stations™

&&New Force Main
CE==DNew Gravity Main
New Storage Facility

Legend
Existing

Exist. Gravity

Exist. Forcemain
4 Exist. Pump Station
@® Manholes\Nodes

0 2,500

I

Streets

ammmm® |nterstate

Major Arterial

Major Collector

5,000 Feet

SFU-C-0006

Project Vicinity Map

Baton Rouge
Sewer Program

\\Birsso\ProjBatonRouge DPW'350589\GIS\MXD\Project_Details\Mapbook_VicinityMap.mxd 11/06/2007 DRThymes_Sigma/btr




SOUTH BASIN PROJECTS

This page intentionally left blank.

GNV310133631474.DOC/073550005 3-116 JANUARY 2008
REV.1



SOUTH BASIN PROJECTS

3.5 South WWTP Projects
3.5.1 STP-C-0001 South WWTP Wet Weather Improvements

Project Description

Purpose of the Project / Background Information: Existing unit processes at the South WWTP
have been designed and constructed to process a hydraulic capacity of 119 mgd. The pre-
dicted peak hydraulic flow to this facility after improvements to collection and conveyance
infrastructure is 300 mgd. Therefore, wet-weather flow management is required.
Improvements required for processing wet-weather flows are presented herein.

Location: The South WWTP is located at 2850 South Gardere Lane, and its outfall is located
at geographical coordinates of latitude 30° 20" 27” north and longitude 91° 08" 52” west.

Scope: The South WWTP will be upgraded to process wet-weather flows up to 300 mgd.
Influent flows will be equalized to allow not more than a 200-mgd maximum flow to the
treatment facilities. Twenty million gallons of equalization storage will be provided for this
purpose. Either a new raw sewage PS sized to process the anticipated Peak Hourly Flow
(PHF) of 300 mgd, or a new PS that supplements off-site pumping is recommended. The
wastewater treatment train will be upgraded to process 200 mgd by a conversion to the
trickling filter/solids contact (TF/SC) process. Flows in excess of 200 mgd will be pumped
to the storage basin. Because the storage basin will receive raw sewage, the system should
be constructed with low-maintenance cleaning facilities such as a hydrant(s) for wash down,
booster pumps where water pressure is not sufficient, and other facilities to provide for
automated tank cleaning.

Raw sewage pumped from the proposed 300 mgd raw-sewage pump station to the process
train will be directed into a new headworks facility sized to process 200 mgd. Both of the
existing headworks facilities will be demolished and replaced by this single system. The
proposed headworks will screen and degrit the influent wastewater.

From the headworks, preliminary treated wastewater up to 119 mgd will flow by gravity to
the existing primary clarifiers. Flows in excess of 119 mgd (up to 81 mgd) will flow from the
headworks to the proposed solids contact basins. Under this scenario, up to 119 mgd of
preliminary treated wastewater will flow from the headworks through the primary clarifiers
and TFs. The upgraded secondary treatment process will contain both TFs and SC basins.
Normally, flows up to 119 mgd will be pumped into the TFs and then be pumped into the
SC basins (the TF recirculation PS will be improved to serve as an intermediate pump
station capable of managing the entire wet-weather process capacity).

A snail removal structure such as a pit and dedicated pump circuit must be constructed
between the TFs and SC basins. Settled solids in the secondary clarifiers will be returned to
the head of the SC basins or diverted to existing biosolids handling facilities with a pro-
posed return/waste sludge PS. Blowers will provide process air to the SC basin.

Additional final settling capabilities must also be provided to manage the 200 mgd wet-
weather flow condition. The existing chlorine contact basin, effluent PS, and outfall piping

GNV310133631474.DOC/073550005 3-117 JANUARY 2008
REV.1



SOUTH BASIN PROJECTS

will require expansion. These improvements are schematically represented in the attached
process flow diagram. Principal project elements include the following:

Construct 300-mgd raw sewage PS

Below-grade concrete wet well-type structure. No building.
Submersible pumps operating from variable frequency drives (VFDs)
Electrical building to house electrical systems and controls

Facility includes discharge flow meter

Facility is covered and includes odor control provisions

Construct covered storage for flows in excess of 200 mgd

Circular lined above-ground tanks

Bottom slab contains channels to convey return flow to raw sewage PS
Facility is mixed and cleaned by water cannons

Odor control facilities included

Construct 200-mgd headworks

Elevated facility, constructed of cast in place concrete
Facility contains both screening and grit removal equipment
Six screening channels assumed

Four PISTA® Grit units are assumed

A splitter box is constructed on the end of the headworks structure to split plant
flow between the dry-weather and wet-weather process trains during wet-weather
events. Structure splits flow at 119-mgd to dry-weather train, and 81-mgd to wet-
weather train.

Construct Solids Contact Basin (200 mgd)

Above grade rectangular concrete structure

Aeration blowers located outdoors on a concrete slab adjacent the basins. Blowers
are covered with a shed-type structure.

Fine bubble diffused aeration system

Return activated and waste activated sludge pump stations for sludge return from
the final settling tanks to the solids contact basins, and for sludge wasting to the
gravity thickeners

A splitter box is constructed on the end of the solids contact basins to distribute the
flow between the existing and proposed final settling tanks. The splitter box splits
70-mgd to the force-main final settling tanks, 50-mgd to the gravity-train final
settling tanks, and the remaining 81-mgd of wet-weather flow to the proposed final
settling tanks (two at 160-foot diameter).

Construct two additional final settling tanks at 160-foot diameter each.

GNV310133631474.DOC/073550005 3-118 JANUARY 2008

REV.1



SOUTH BASIN PROJECTS

e Expand existing chlorine contact basin
— Add on to existing basins for the additional wet-weather flow

— Basins are cast in place concrete, below grade structure sized for the 80-mgd wet-
weather flow

e Construction of an expanded effluent PS (120 mgd — 200 mgd)
— Existing PS will continue to be used to discharge the 120 mgd dry weather flow

— New PS will be constructed adjacent to, and contiguous with the new chlorine
contact basin

— PSwill consist of vertical turbine pumps mounted on a concrete slab. Discharge
piping and flow metering will be above grade.

e Construction of parallel effluent pipeline and river outfall structure
e Yard piping

e Site work

e Demolition

— Two headworks structures

— Gravity train influent PS

— Gravity train wet-weather PS

— Gravity train effluent PS

— Methane storage/power conversion facilities
— Miscellaneous yard piping and electrical

Total Estimated Construction Cost is $90,000,000

GNV310133631474.DOC/073550005 3-119 JANUARY 2008
REV.1



SOUTH BASIN PROJECTS

This page intentionally left blank.

GNV310133631474.DOC/073550005 3-120 JANUARY 2008
REV.1



LEGEND

AND
EFF
GT
GBT
INTER
MGD
PST
PS

RECY
RS
FST
scB
TF
TFE
WAS

ANAEROBIC DIGESTER
EFFLUENT

GRAVITY THICKENER
GRAVITY BELT THICKENER
INTERMEDIATE

MILLION GALLONS PER DAY
PRIMARY SETTLING TANK
PUMP STATION

RETURN ACTIVATED SLUDGE
RECYCLE

RAW SEWAGE

FINAL SETTLING TANK
SOLIDS CONTACT BASIN
TRICKLING FILTER
TRICKLING FILTER EFFLUENT
WASTE ACTIVATED SLUDGE
LIQUID

SLUDGE

200 MGD
EFF PS

119 MGD SOLIDS CONTACT
SUSPENED GROWTH
BIOREACTOR INFLUENT

81 MGD

SCB1
SCB2
SCB3
SCB4

RAS/WAS
P!




SOUTH BASIN PROJECTS

3.5.2 South WWTP Immediate Action Projects

Project Description

Purpose of the Project/Project Background: The South WWTP is under consent decree due
to NPDES Permit violations related to total suspended solids (TSS) and biochemical oxygen
demand (BOD). The WWTP is presently required to maintain a 30-mg TSS/L and 30-mg
BOD/L monthly average and 45-mg TSS/L and 45-mg BOD/L weekly average discharge
standard.

A number of improvement projects will be implemented to assist the plant in complying
with its effluent permit limits. These improvements will be implemented early in the
program to bring the plant into compliance as soon as possible.

Location: The South WWTP is located at 2850 South Gardere Lane.

Scope: The improvement projects have been grouped together for their implementation.
Each grouping of projects is described below.

Screening Improvements

The existing bar screens on the gravity side of the plant are frequently out of service due to
mechanical failure. The reduced preliminary treatment allows for rags and other large
material to accumulate in downstream treatment facilities, such as the primary settling
tanks, which then causes process mechanical equipment failure in the said processes.

In this project, two new screens will be installed in available openings. A conveyor
extension will be provided to tie the screens into the existing conveyor and disposal system.

Primary Treatment Improvements

Primary treatment improvements will be implemented to improve the reliability of the
primary settling tanks and consistently meet BOD and TSS effluent limits.

The first project element includes the addition of ferric chloride and polymer injection
systems for enhanced BOD/TSS removal. This element includes installation of chemical
storage and feed systems on both the gravity and forcemain trains of the plant.

The second project element includes various improvements to the primary settling tanks to
improve their mechanical reliability. There are six existing tanks. Several of these tanks
currently experience significant down time due to issues with mechanical reliability. DPW
operations staff also experience difficulty in removing sludge from the clarifiers, which
could be associated with issues such as improper collector mechanism speed, pump
capacities, pump cycle times, or a combination thereof. The following improvements have
been identified for enhanced operational reliability:

e Repair/Replace clarifier mechanisms and components. Improvements include
replacement of boards, wear strips, sprockets, drives, and expansion joints. Some
clarifiers may require new chain. Evaluate appropriateness of mechanism speed. Some
of this work will have electrical system impacts which require design.

GNV310133631474.DOC/073550005 3-123 JANUARY 2008
REV.1



SOUTH BASIN PROJECTS

e Replace existing sludge pumps. The current piston pumps have significant
maintenance problems. New pumps will be installed. Pump capacities and cycle times
will be evaluated to ensure sludge removal design criteria are met.

e Replace large inlet plug valves on clarifiers 1, 2, 3, and 4. Existing valves (32 valves
total) are maintenance intensive. These valves will be replaced.

The third project element includes the addition of flow control/flow measurement devices
at several splitter boxes. The plant has several structures designed to split the flow between
process trains, and between discrete basins. These flow splits occur by gravity flow over
weir gates. Currently, there is no means to monitor or control the flow splits, or determine
proper distribution to downstream facilities. To improve this, weir gate electric actuators
and level (flow) elements will be installed at splitter boxes No. 1 and 2.

Trickling Filter Improvements

The secondary treatment process consists of two separate trickling filter, final settling tank,
and effluent PS trains. An upstream splitter box receives flow from the primary clarifiers,
and splits it to the two secondary trains. The following improvements have been identified
to assist in achieving permit compliance.

e Trickling Filter Recirculation PS, Electrical Building, Piping Interconnection, and
Flow Control. A new recirculation pump station is required to maintain proper wetting
rates on the trickling filters. The PS will intercept trickling filter effluent, and pump it to
the primary effluent pump station where it will be combined with primary effluent and
fed to the trickling filters through the trickling filter splitter box. A preliminary estimate
of the pump station capacity indicates a required flow range of 20 to 100 mgd. In
addition to the new recirculation PS and hydraulic and process improvements require
that the two final settling tank complexes be interconnected with piping so that they are
all available for use in receiving trickling filter effluent from both the gravity and the
force main sides of the plant. In order to achieve this interconnectivity and flow control,
a dynamic hydraulic evaluation needs to be performed to determine specific piping
layout and the type of flow control to be implemented. Preliminary investigations
indicate that a flow control and flow meter valve vault (or similar flow control/splitting
scheme) may need to be installed upstream of each final settling tank complex. The
required hydraulic evaluation will determine how the system will be controlled and tied
into the remainder of the plant system.

e Primary Effluent PSs Improvements. There are two existing primary effluent PSs, with
two separate wet wells. The wet wells are hydraulically connected by an existing pipe.
The pumps operate off various wet well levels to pump primary effluent to the trickling
filter splitter box. The new trickling filter recirculation PS will discharge into the primary
effluent PSs' wet wells. A hydraulic, electrical, and control system evaluation is required
for this entire system to determine required modifications to the PSs. The hydraulic
evaluation needs to be comprehensive in nature, and include trickling filter recirculation
PS, primary effluent pump stations, and final settling tank flow control elements as a
comprehensive hydraulic system.

GNV310133631474.DOC/073550005 3-124 JANUARY 2008
REV.1



SOUTH BASIN PROJECTS

Effluent Pumping Improvements

Ground settlement has caused wiring, piping, and pump operational problems in the
effluent pump station. In this task, potential causes will be evaluated, and improvements
identified to stabilize the PS.

Sludge Handling Improvements

Recommended improvements to the sludge handling systems are as follows:

Gravity Thickeners and Thickened Sludge PS Rehabilitation. The gravity thickener
complex has not been in service for many years. The complex needs to be rehabilitated